

# **TEST REPORT**

REPORT NUMBER:161202001SHF-BP-1

ORIGINAL ISSUE DATE:2016-12-14

### **EVALUATION CENTER**

Intertek Testing Services Ltd.

### **RENDERED TO**

NewTechWood Ltd.

### 19111 Walden Forest Dr. Suite B Humble, Tx 77346, USA

### **PRODUCT EVALUATED**

NewTechWood UltraShield

### **EVALUATION PROPERTY**

As requested by the applicant, for details refer to attached pages(s).

"This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program."

Report Template Revision Date: 2016/9/1

Page 1 of 4



# **Test Report**

# Report Number: 161202001SHF-BP-1

Report Date: 2016-12-14

Applicant:	NewTechWood Ltd.	
<b>Applicant Address:</b>	19111 Walden Forest Dr. Suite B Humble, Tx 77346, USA	

Sample information:	
Product:	NewTechWood UltraShield
Model:	UH02
Specification:	1m
Sample Quantity:	10 pieces
Sample ID:	S161202001SHF-001~010

Date	Received:	
Duc	ACCENCU.	

2016-11-30

Date Test Conducted:

2016-12-02~2016-12-14

#### **Conclusion:**

For details refer to attached page(s).

The conclusions of this test report may not be used as part of the requirements for Intertek product certification. Authority to Mark must be issued for a product to become certified.

### Page 2 of 4



# **Test Report**

Report Number: 161202001SHF-BP-1 Report Date: 2016-12-14

### Test Items, Method and Results:

Test item: Static Coefficient of Friction

Test specimen: 1000mm(length) × 140 mm(width) × 21 mm(thickness)



Test Method

Result

Static Coefficient of Friction (Standrad Leather)	ASTM D2047-11	Dry: 0.29
--	---------------	-----------

### Page 3 of 4



## **Test Report**

Report Number: 161202001SHF-BP-1

Report Date: 2016-12-15

Appendix A: Sample received photo



The End of Report

Page 4 of 4